EQUIPMENT
WATCH US ON USTREAM



You can check availability and pricing with this guide. We will keep this list as current as possible.
LAST UPDATE: 2016-07-14
<< Page 15 of 17
( 6403 records )
>>
 
....  11   12   13   14   15   16   17 
Part No. Description Sales Price Image Purchase
60753 SHOCK STAND OFF 4PCS. PRO 12.95
60754 TURNBUCKLE 5x58mm 18.95
60755 CAPTURED HINGEPIN 3x51.5mm 16.95
60756 CAPTURED HINGEPIN 4x77mm 16.95
60757 STONE GUARDS 12.95
60759 TURNBUCKLE 3x45mm 17.95
60760 FRONT/REAR HINGEPIN HOLDER 3.95
60761 UPPER FRONT PLATES 17.95
60762 FRONT BUMPER ASSEM. 17.95
60763 FRONT BUMPER FOAM 9.95
60764 REAR BUMPER 8.95
60765 BODY POST SET 7.95
60766 BODY MOUNT 14.95
60767 6 SPOKE GTA WHEEL BLACK 12.95
60768 GT-V2 TREADED TIRE(PAIR) 14.95
60770 SHOCK TOWER FRONT 5MM,PRO 49.95
60771 SHOCK TOWER REAR 4MM,PRO 49.95
60772 FRONT SHOCK BODY-SHORT,PRO 45.95
60773 SHOCK SHAFT SET F/R,NITRIDE 25.95
60774 SHOCK SPRING SET 4PCS. F/R 16.95
60775 SHOCK ABSORBER FRONT SET 79.95
60776 SHOCK ABSORBER REAR SET 79.95
60777 CVA CENTER REAR 45.95
60778 BRAKE CAP JOINT. GT-V2 2PCS. 29.95
60779 COMPOSITE SPUR GEAR 42T 6.95
60780 COMPOSITE SPUR GEAR 46T 6.95
60782 F/CHASSIS STIFFNER/MOTOR MOUNT 11.95
60783 BATTERY TRAYS & VELCRO STRAPS 14.95
60784 RECEIVER COVER/RECEIVER BOX 19.95
60785 CENTER DIFF UPPER PLATE 6.95
60786 CHASSIS FOR GTA LE 139.95
60787 SOLID AXLE GEAR MOUNT 39.95
60788 CENTER SPOOL SHAFT 22.95
60789 M3.5 NYLON NUT 1.95
60790 SCREW,HEX,M3x6 BUTTON HEAD 1.95
60791 SCREW,HEX,M3.5x25 BUTTON HEAD 3.95
60792 SCREW,HEX M3.5X28 BUTTON HEAD 3.95
60793 SCREW,HEx,M4x14 BUTTON HEAD 1.95
60794 SCREW,HEX,M4X16 BUTTON HEAD 1.95
60795 SCREW,HEX,M4X22 BUTTON HEAD 3.95
60796 SCREW,HEX,M2.5X8 FLAT HEAD 3.95
60797 SCREW,HEX,M3X16 FLAT HEAD 1.95
60798 SCREW,HEX,M4X14 FLAT HEAD 1.95
60799 SCREW,HEX,M3X25 CAP HEAD 3.95
60800 SCREW,HEX,M2.5X15 CAP HEAD 3.95
60801 SCREW,HEX,M3X14 CAP HEAD 3.95
60802 SCREW,HEX.M3X18 CAP HEAD 3.95
60805 CENTER DIFF UPPER PLATE 5.95
60806 2-SPD CLUTCH SHOES,2PCS. 2.95
60807 LINKAGE,BRAKE/THROTTLE 19.95
60808 CHASSIS,GT-V2 PRO NITRO 139.95
60809 RADIO PLATE,GT-V2 NITRO 19.95
60810 2SPD CLUTCH BELL,GT-V2 29.95
60811 1ST GEAR PINION 16T,GT-V2 19.95
60812 2ND GEAR PINION 20T,GT-V2 19.95
60813 2 SPEED CLUTCH SHAFT,GT-V2 19.95
60814 SPUR GEAR MOUNT 2ND,GT-V2 29.95
60815 SPUR GEAR MOUNT 1ST,GT-V2 49.95
60816 2 SPEED CLUTCH SPRING/4.0 BALL 11.95
60817 WIRE/PIPE MOUNT 7.95
60818 FUEL TANK GT-V2 29.95
60819 M2.5X3 Button Head Hex Screw 3.95
60820 BRAKE SHAFT 12.95
60821 DIFF, MOUNT CENTER 21.95
60822 RECEIVER & BATTERY BOXES 12.95
60823 TRANSPONDER/SERVO MOUNT 7.95
60824 BODY, CLEAR GT-V2 TYPE-F 69.95
60825 AIR FILTER SET,GT-V2 11.95
60826 FIBER BRAKE SET AND PADS 29.95
60827 ENGINE MOUNT,GT-V2 45.95
60828 CLUTCH 3 SHOE/SPRING,ALUM 24.95
60829 FUEL PIPE 5.00
60830 WASHER 0.2mm 3.95
60831 BRAKE PADSPRING/BRAKE SCREW 18.95
60832 3SHOE FLYWHEEL,GT-V2,PRO 21.95
60833 ENGINE NUT 4.95
60834 AIR FILTER SPONGE 7.95
60835 5X40mm TURNBUCKLE 19.95
60836 GEAR SET,13T/43T OPTION GT-V2 49.95
60850 REAR ARM SHAFTS. 9.95
60851 STEERING RACK ASSY. 7.95
60852 REAR WHEEL AXLE 11.95
60854 CENTER OUTDRIVE CUP 9.95
60855 FRNT/RR DIFF OUTDRIVES 13.95
60857 WASHER 1.95
60858 PLASTIC&ALUM BUFFER PLATE 11.95
60859 SERVO SAVER SET 11.95
60860 SHOCK PLASTIC PARTS B 19.95
60861 ELECTRIC MOTOR MOUNT,ALUM 49.95
60862 CENTER FRONT DRIVESHAFT 7.95
60863 6 SPOKE WHITE WHEELS 1/8TH 12.95
60864 CHASSIS,GT-V2E RTR 69.95
60865 DRIVE SHAFT 128MM GT-V2 RTR 9.95
60866 FRNT SHK TOWER BLACK RTR 14.95
60867 REAR SHK TOWER BLACK,RTR 14.95
60868 FRNT/RR SPRING 8.95
60869 SHOCK BODY 59.95
60870 SHOCK PISTON/SHAFT 24.95
60871 FRONT SHOCK SET,RTR 49.95
60872 REAR SHOCK SET,RTR 49.95
60873 WASHER 4.1x8x1.0mm 1.95
60874 O-RING, DIFF. 5.8X1.9 6PCS. 2.95
60875 O-RING SHOCK REBUILD KIT,RTR 16.95
60876 SHOCK STAND OFF RTR 12.95
60880 150A BRUSHLESS ESC GT-V2 RTR 259.95
60881 2500KV BRUSHLESS MOTOR GTV2E 159.95
60882 BODY,PAINTED GT-V2e F RED RTR 69.95
60883 BODY,PAINTED GT-V2e CV RED RTR 69.95
60885 STONE GUARDS SET. 6.95
60886 CHASSIS, BUGGY 8E 59.95
60887 BUFFER PLATE SET 11.95
60888 WING MOUNT 9.95
60889 ARM MOUNT SET 10.95
60890 FRONT SHOCK GUARD 2.95
60891 FRONT SHOCK TOWER 8.95
60892 REAR SHOCK TOWER 10.95
60893 FRONT BUMPER/MUD GUARD SET. 7.95
60894 CENTER DIFF,OUTDRIVE 29.95
60895 SPUR GEAR 44T BUGGY-8 32.95
60896 BATTERY MOUNT 10.95
60898 SHOCK REPAIR KIT A,RTR 24.95
60899 SHOCK BODY SET.F/R BUGGY 8 RTR 32.95
60900 SHOCK SPRING SET. BUGGY 8 2.95
60901 WING WHITE BUGGY 8 14.95
60902 TIRE WITH FOAM INSERT. PAIR. 14.95
60903 BODY,BUGGY 8E RED RTR 19.95
60904 BODY,BUGGY 8E BLUE RTR 19.95
60905 SHOCK SET FRONT BUGGY 8 54.95
60906 SHOCK SET REAR BUGGY 8 54.95
60907 BALL END SET/ SWAYBAR BALL END 22.95
60908 STONE GUARD 8E RTR 7.95
60909 FUEL TANK BUGGY 8 24.95
60910 BRAKE THROTTLE LINKAGE SET 16.95
60911 PIPE MOUNT 4.95
60912 CHASSIS BUGGY 8 NITRO RTR 65.95
60913 CVA FRONT,PAIR BUGGY 8 PRO/RTR 35.95
60914 CENTER DIFF OUTDRIVE CUP 13.95
60915 RADIO PLATE 5.95
60916 ENGINE MOUNT 14.95
60917 FLYWHEEL FOR BUGGY 8 RTR 21.95
60918 PLASTIC WASHER 1.95
60921 MANIFOLD BUGGY 8 RTR 4.95
60922 PIPE BUGGY 8 RTR 15.95
60923 BODY,BUGGY 8 NITRO RTR RED 19.95
60924 BODY,BUGGY 8 NITRO RTR BLUE 19.95
60925 BODY, CLEAR BUGGY 8 NITRO 34.95
60926 BODY, CLEAR BUGGY 8e 34.95
69001 OFNA PRO HAULER BAG 149.95
69002 OFNA RADIO BAG 29.95
69003 OFNA RADIO BAG M12 34.95
69004 OFNA RADIO BAG M11X 34.95
69005 OFNA RADIO BAG MT4 34.95
69006 OFNA RADIO BAG DX3R 34.95
70001 O-RING SET JL12 3.95
70002 BEARING SET JL12 18.95
70006 ANTENNA TUBE JL12 0.99
70007 SCREW SET (A) FLAT HEAD JL12 5.95
70008 SCREW SET (B) BUTTON HEAD JL12 5.95
70009 SCREW SET (C)SET SCREW/NUTS 3.95
70010 WHEEL HUB PINS 10PCS JL12 3.95
70011 HEX BALL (LONG) 5PCS 3.16
70014 SHOCK SPRINGS 5.5 JL12e 1.95
70015 SHOCK SPRINGS 6.5 JL12e 1.95
70020 SPUR GEAR 72T 48 PITCH 3.95
70021 PINION GEAR 27T 48P 10.95
70022 SHOCK BLADDER JL12e 2.95
70024 LOWER BLUKHEAD FR OR RR JL12e 1.95
70025 LOWER A ARM FR AND RR JL12e 2.95
70026 FRONT UPRIGHT JL12e 2.95
70027 FRONT C-HUB JL12e 1.95
70028 HEX HUB / BODY HOLDER JL12e 2.45
70029 SHOCK SET PLATIC PARTS JL12e 2.95
70030 BALL CUP JL12e 1.95
70031 REAR UPRIGHT JL12e 1.95
70032 FRONT HINGE PIN HOLDER JL12e 2.95
70036 FRONT BUMPER & BATTERY HOLDER 3.95
70037 BODY POST JL12e 2.95
70038 BODY POST MOUNT JL12e 2.49
70042 SERVO SAVE JL12e 2.95
70043 UNIVERSAL FR OR RR JL12e 18.95
70045 SPRINGS FRONT JL12e STOCK 5WND 1.95
70046 SPRINGS REAR STOCK JL12e 6WIND 1.95
70047 SHOCK SHAFT JL12e 2.95
70048 HINGE PINS SET JL12e 3.95
70049 TURNBUCKLE SET JL12e 7.95
70050 SPUR GEAR POST JL12e 3.95
70051 DIFF RINGS AND BALLS JL12e 5.95
70053 BALL STUDS 4PCS JL12e 3.95
70054 C-HUB BUSHING 4PCS JL12e 3.95
70055 HEX BALL (SHORT) 5PCS JL12e 3.95
70056 ALUM SHOCK CAP SET JL12e 6.95
70058 ALUM. SPUR GEAR HUB JL12e 7.95
70062 BUMPER FOAM JL12e 2.95
70063 TIRES SLICK PAIR JL12e 5.95
70065 TIRES DRIFT,SET FR/RR JL12e 8.95
70066 WHEEL HUB/DISC BRAKES 4PCS 2.95
70068 STEERING POST JL12e 2.95
70069 SHOCK TOWER/SERVO SAVER PARTS 6.95
70070 DIFF PULLY SET JL12e 5.95
70071 BULKHEAD SET JL12e 4.95
70072 MOTOR MOUNT JL12e 19.95
70073 CHASSIS JL12e 19.95
70075 BELT S3M339 LONG FRONT JL12e 5.95
70076 BELT S3M237 SHORT REAR JL12e 5.95
70077 BODY CLIPS, BLACK 10PCS 2.95
70080 WHEELS, 8 SPOKE NRW BLACK JL12 4.95
70081 WHEELS,8 SPOKE NRW/WD BLK JL12 4.95
70101 BODY,CLEAR JL 12 MINI 29.95
70102 BODY,PAINTED W/STICKER JL12e 34.95
70109 BALL DIFF PULLEY JL12e 2.95
70131 ELECTRONIC SPEED CONTROL JL12e 45.95
70132 MOTOR 540 JL12e 14.95
70163 SERVO JL12e 19.95
70164 RADIO COMPLETE TX/RX JL12e 78.95
70165 RECEIVER ONLY JL12e 39.95
70790 OFNA CAR STAND/POSI-N-LOCK BLU 23.95
70791 OFNA CAR STAND/POSI-N-LOCK BLK 23.95
70799 PICCO BOOST, .21 OFFROAD 199.99
70800 TOOLS,12,21,28 ROD/SLV REMOVAL 69.95
70801 TOOLS, COMPLETE SET 24PCS 189.99
70820 TOOLS,FLAT TIP 3x150mm/HANDLE 7.99
70821 TOOLS,FLAT TIP 4x100mm/HANDLE 7.99
70822 TOOLS,FLAT TIP 4x180mm/HANDLE 7.99
70823 TOOLS,FLAT TIP 5x150mm/HANDLE 7.99
70824 TOOLS,FLAT TIP 6x100mm/HANDLE 7.99
70825 TOOLS,PHILLIPS 3x100mm/HANDLE 8.99
70826 TOOLS,PHILLIPS 4x100mm/HANDLE 8.99
70827 TOOLS,PHILLIPS 6x100mm/HANDLE 8.99
70828 TOOLS,SPRING,CASTER CLP REMOVE 5.99
70829 TOOLS, 2mm BALL HEX WRENCH 7.99
70830 TOOLS, 2.5mm BALL HEX WRENCH 7.99
70831 TOOLS, 3mm BALL HEX WRENCH 7.99
70832 TOOLS, 4mm BALL HEX WRENCH 7.99
70833 TOOLS, 5mm BALL HEX WRENCH 7.99
70834 TOOLS, 1.5mm HEX WRENCH 6.99
70835 TOOLS, 2mm HEX WRENCH 6.99
70836 TOOLS, 2.5mm HEX WRENCH 6.99
70837 TOOLS, 3mm HEX WRENCH 6.99
70838 TOOLS, 4mm HEX WRENCH 6.99
70839 TOOLS, 5MM HEX WRENCH 6.99
70840 TOOLS, NUT DRIVER 4.5mm 7.99
70841 TOOLS, NUT DRIVER 5mm 7.99
70842 TOOLS, NUT DRIVER 5.5mm 7.99
70843 TOOLS, NUT DRIVER 7mm 8.99
70844 TOOLS, 2.5mm HEX WRENCH 90DEG 6.99
70845 TOOLS, NUT DRIVER 5.5mm 90DEG 7.99
70846 TOOLS, BAG ONLY BLUE 9.99
80003 TIRE, REVOLER M2 (NO FOAM) PR. 29.95
80006 TIRES,BOW TIE 2.2M2,PAIR CRT.5 16.95
80007 TIRES, B-29 T-MAXX W/FOAM 31.95
80008 TIRES, CRIME-FIGHTER MT PAIR 35.95
80009 TIRE, BRICK PIN, T-MAXX W/FOAM 31.95
80010 TIRES, SHREDDERS, JAMMIN PAIR 21.00
80011 MOUNTED SHREDDERS, W-DISH PAIR 31.00
80018 TRUGGY TIRES INNER NEXX-T 8.95
80019 TRUGGY TIRE FOR NEXX-T 29.95
80020 TIRES, RIPPERS, JAMMIN PAIR 21.00
80021 MOUNTED RIPPERS, W-DISH PAIR 31.00
80022 TIRES, X LPR TRUGGY 29.95
80024 TIRES,BowTieLPR,TRUGGY PROLINE 32.95
80025 TIRES, TRIAD 1/8 BUGGY W/FOAM 24.95
81000 TIRE, LGE BLOCK, HARD W/FOAM 16.95
81001 TIRE, LARGE BLOCK, MED. PAIR 16.95
81010 TIRE, X-PATTERN, HARD, PAIR 16.95
81011 TIRE, X-PATTERN, MEDIUM, PR. 16.95
81015 WHEELS, STOCK, WHITE, 4 PCS 19.95
81025 WHEELS, 6 SPOKE, WHITE 4 PCS 19.95
81026 WHEELS, 6-SPOKE, CHROME 4 PCS 23.95
81027 WHEEL DISH HYPER SS BLACK 10.95
81028 WHEEL DISH HYPER SS 10.95
81030 TIRES, X-PIN SPIKE, HARD 16.95
81031 TIRES, X-PIN SPIKE, MED. PR. 16.95
81032 TIRE, FIRE, RACE PAIR 19.95
81033 TIRE, AVENGER, RACE PAIR 19.95
81034 TIRE, AVENGER, RED W/FOAM, PR 19.95
81035 TIRE, AVENGER, GREEN W/FOAM PR 19.95
81036 TIRE, AVENGER, YELLOW W/FOAM P 19.95
81037 TIRE, AVENGER, BLUE W/FOAM PR 19.95
81044 WHEELS, HYPER STAR SPOKE,BLACK 19.95
81045 WHEELS, HYPER STAR SPOKE,WHITE 19.95
81046 WHEELS, HYPER STAR SPOKE, YEL 19.95
81047 WHEELS, HYPER STAR SPOKE, GRAY 19.95
81048 WHEELS, HYPER STAR SPOKE, RED 19.95
81049 WHEELS, HYPER STAR SPOKE, LIME 19.95
81050 TIRES, EQUALS(RTR) W/FOAM PR. 16.95
81051 WHEELS, HYPER, WHITE, 4 PACK 19.95
81052 WHEELS, HYPER, GRAY, 4 PACK 19.95
81053 WHEELS, HYPER, BLACK, 4 PACK 19.95
81054 WHEELS, HYPER, YELLOW, 4 PACK 19.95
81055 WHEELS, HYPER, CHROME, 4 PACK 24.95
81060 MOUNTED PRO TIRE DISH WHEEL W 4.99
81092 FOAM,DONUT YEL/MED PL STYLE 6P 9.95
81093 FOAM,DONUT RED/FRM PL STYLE 6P 9.95
81094 NHV NEG.FOAM, BL:BK:BL 4 PCS. 15.95
81096 FOAM,MOLDED DONUTS,OR/SOFT 6PC 7.95
81097 FOAM,MOLDED DONUTS,YL/MED. 6PC 7.95
81100 FOAM DONUT,TRUGGY/MAXX YEL PR 7.95
81101 FOAM DONUT,TRUGGY/MAXX ORG PR 7.95
81103 FOAM DONUT, 40SERIES ORG PAIR 7.95
81104 FOAM DONUT, 38SERIES YEL PAIR 7.95
81105 FOAM DONUT, 38SERIES ORG PAIR 7.95
81119 TIRES, FOAM 26mm FRONT 35 VB4C 19.95
81120 TIRES, FOAM 26mm FRONT 37 VB4D 19.95
81121 TIRES, FOAM 26mm FRONT 40 VB4E 19.95
81122 TIRES, FOAM 26mm FRONT 42 VB4F 19.95
81123 TIRES, FOAM 30mm REAR 35 VB6C 19.95
81124 TIRES, FOAM 30mm REAR 37 VB6D 19.95
81125 TIRES, FOAM 30mm REAR 40 VB6E 19.95
81126 TIRES, FOAM 30mm REAR 42 VB6F 19.95
81151 WHEELS, MT 3 SPLIT, GRAY 4PACK 19.95
81152 WHEELS, MT 3 SPLIT, LIME 4PACK 19.95
81153 WHEELS, MT 3 SPLITS, CHROME 4P 21.95
81154 WHEELS, MT 3 SPLITS, YEL 4PACK 19.95
81155 WHEELS, MT 3 SPLITS, WHT 4PACK 19.95
81156 TIRES, MT NIK DOMINATOR, PAIR 24.95
81157 TIRES, MT SPIKE DOMINATOR,PAIR 24.95
81158 TIRES, MT OVAL PIN, DOMINATOR 24.95
81160 FOAM INSERT M/T 1/8 9.95
81164 WHEELS, 17mm MONSTER,CHROME PR 19.95
81165 WHEELS, 17mm MONSTER, WHITE PR 14.95
81166 TIRES, MONSTER SPIKE W/FOAM PR 29.95
81167 GRAY FOAM, MONSTER TIRES, 4PCS 14.95
81168 USE PART NUMBER 81160 14.95
81170 WHEELS, 19mm MONSTER(BLAZER)PR 14.95
81175 HUB ADAPTERS, T-MAX, BLUE SET 24.95
82011 TIRE, STREET, MEDIUM, PAIR 16.95
82023 TIRE, ADERIS II MEDIAL PRO 17.95
82027 TIRE, CRYSTAL II MEDIAL PRO 17.95
82031 FOAM(Y-DOT) TRUED 17mWHEEL,WHT 29.95
82032 FOAM(G-DOT) TRUED 17mWHEEL,WHT 29.95
82033 FOAM(B-DOT) TRUED 17mWHEEL,WHT 29.95
82034 FOAM(R-DOT) TRUED 17mWHEEL,WHT 32.95
85041 TIRES, MICRO PINS, NSX PAIR 19.95
85071 TIRES, STAR M, YEL DOT, PAIR 19.95
85105 STREET TIRES, 2.0in- 1.10 NXS 8.95
85112 MINI PIN, 1.9DIA., 1.0, PAIR 7.95
85113 MINI PIN, 1.9DIA., 1.25 PAIR 8.95
85114 RALLY BLOCK, 1.9DIA., PAIR 7.95
85960 FOAM TIRE/WHEELS, CHROME SET 34.95
86000 14mm WHEEL ADAPTER HUB, SET 49.95
86001 TIRES, X= PINS, ORANGE PAIR 19.95
86002 TIRES, X= PINS, CHERRY PAIR 19.95
86003 TIRES, X= PINS, BLUE PAIR 19.95
86004 TIRES, X= PINS, YELLOW PAIR 19.95
86009 TIRES, FIRE, YELLOW, PAIR 19.95
86011 TIRES, MED PINS, MEDIUM, PAIR 16.95
86021 TIRES, DASH X SPIKE, HIGH GRIP 19.95
86023 17mm WHEELS, V SPOKE, BLACK PK 19.95
86026 17mm WHEELS, V SPOKE, WHITE PK 19.95
86027 17mm WHEELS, V SPOKE, RED PK 19.95
86029 17mm WHEELS, V SPOKE, YEL PACK 19.95
86030 17mm WHEELS, V SPOKE,CHROME PK 23.95
86031 TIRES, EXCEL, PAIR 19.95
86032 17mm WHEELS, DUAL SPOKE,ORANGE 19.95
86033 17mm WHEELS, DUAL SPOKE,CHROME 23.95
86034 17mm WHEELS, DUAL SPOKE, WHITE 19.95
86035 17mm WHEELS, DUAL SPOKE,YELLOW 19.95
86036 17mm WHEELS, DUAL SPOKE, LIME 19.95
86037 17mm WHEELS, DUAL SPOKE,L.GRAY 19.95
86038 17mm WHEELS, DUAL SPOKE,D.GRAY 19.95
86039 17mm WHEELS, DUAL SPOKE,RED 4P 19.95
86040 17mm WHEELS, DISH,WHT 6 PACK 19.95
86042 17mm WHEELS, DISH,BLK 6 PACK 19.95
86043 17mm WHEELS, DISH,ORG 6 PACK 19.95
86044 17mm WHEELS, STAR, RED 4 PACK 19.95
86045 17mm WHEELS, STAR, WHITE 4PACK 19.95
86046 17mm WHEELS, STAR, LIME 4 PACK 19.95
86047 17mm WHEELS, STAR, YEL 4 PACK 19.95
86048 17mm WHEELS, STAR, BLACK 4PACK 19.95
86049 17mm WHEELS, STAR, CHROME 4 PK 23.95
86050 1:8 TIRE, SLICK w/o BELT, PAIR 19.95
86051 1:8 TIRE, SLICK with BELT,PAIR 35.95
86052 1:8 TIRE,TREADED w/o BELT, PR. 19.95
86053 1:8 TIRE,TREADED with BELT,PR. 35.95
86055 WHEELS, TRUCK,WHT PR 13.95
86056 17mm TrueLITES DISH, WHT 6PACK 19.95
86057 17mm TrueLITES DISH, YEL 6PACK 19.95
86058 17mm TrueLITES DISH, ORG 6PACK 19.95
86059 FOAM STRIPS, INSERTS, LOW-PRO 9.95
86061 TIRES, SST TRUCK, PAIR 19.95
86062 TIRES, X=EQUALS SPIKE, PAIR 19.95
86063 TIRES, MONSTER MT, PAIR 39.95
86064 WHEELS, MONSTER MT, WHITE PAIR 17.95
86065 WHEELS, MONSTER MT,CHROME PAIR 19.95
86068 WHEELS, STADIUM, WHITE, 4PACK 21.95
86069 WHEELS, STADIUM, CHROME 4 PACK 29.95
86070 TIRES, STADIUM W/FOAM, PAIR 23.95
86071 TIRES, ULTRA, PAIR 19.95
86072 17MM, DISH 1/8 INCH UP YEL 6PC 19.95
86073 17MM, DISH 1/8 INCH UP WHT 6PC 19.95
86074 17MM, DISH 1/8 INCH UP BLK 6PC 19.95
86082 TIRES, BONES (46)w/FOAM, PAIR 19.95
86091 TIRES, XX-PIN, PAIR 19.95
86092 TIRES, ENZO w/FOAM, PAIR 19.95
86100 TIRE, LZ THREAD, T-MAXX PAIR 29.95
86101 17mm MONSTER DISH WHEEL,WHT 4P 21.95
86102 17mm MONSTER DISH WHEEL,YEL 4P 21.95
86103 17mm MONSTER DISH WHEEL,BLK 4P 21.95
86104 17mm M. DISH 28mm OFFSET WH 4P 22.95
86105 17mm M. DISH 28mm OFFSET YL 4P 22.95
86106 WHEELS,3.7 1/2OFFSET LPR WHT4P 28.95

Update Parts Page

 

INFORMATION

 *RACING NEWS*



 INSTRUCTION MANUALS

 HOW-TO GUIDES

 SETUP SHEETS

 FAQ

 NOTICES & UPGRADES

 OFNA MESSAGE BOARD

 

Copyright © 2010 OFNA Inc.
All other trademarks and copyrights on this site are owned by their respective owners. All Rights Reserved.
Site Information Disclaimer